
 

Copyright © Donovan Enterprises, Inc., all rights reserved  Printed on Recycled Paper 

 

 

  

Presented by: 

 
April 

2019 
Wastewater and Transportation 
System Development Charge 
Update 

Final 
Report 

Prepared for: 
 

 

 

Donovan Enterprises, Inc. 
9600 SW Oak Street, Suite 335 
Tigard, Oregon  97223-6596 
 503.517.0671 
www.donovan-enterprises.com  

 

http://www.donovan-enterprises.com/


 

2019 City of Molalla SDC Methodology Update Table of Contents  

 

City of Molalla 
2019 Wastewater and Transportation 

SDC Methodology Update 

Table of Contents 

Introduction/History of the Project .............................................................................................................. 1 
[...]
2nd Street. 2029-2038 Low 700 N 0% 394,200$         -$                      

13 WWMP S. Cole Avenue to E. Park Avenue

Replace/Rehabilitate existing 8-inch sewer beginning at 

TL_A2_6,

continuing south on S. Cole Avenue until TL_A2_4, and then 

continuing east on East 7th Street until terminating at the 

clean-out east of manhole TL_A2_5. 2029-2038 Low 2200 N 0% 1,040,200$      -$                      

14 WWMP N. Cole Avenue

Replace/Rehabilitate existing 8-inch sewer beginning at 

TL_B_2 along North Cole Avenue, and terminating at the 

clean-out south of TL_B_31. 2029-2038 Low 750 N 0% 394,700$         -$                      

2018 Wastewater Capital Improvement Plan

Collection System Improvement Projects



 

2019 City of Molalla SDC Methodology Update 11 

 

Table 3- 2018 Wastewater System CIP (Continued) 

 

 

  

2018 CIP 

Project 

Number

Project 

Source Project Name Project Description

New Priority Year 

2019-2023

New Priority Year 

2024-2028

New Priority Year 

2029-2038

Master 

Plan 

Priority Length

SDC 

Funding 

Eligible 

(Y/N)

SDC Share 

%

2018 Master 

Plan Cost Est.  SDC Eligible Cost 

15 WWMP Garden Court
Replace/Rehabilitate existing 8-inch sewer beginning at 

TL_B_29 along Garden Court until TL_B_4. 2029-2038 Low 500 N 0% 309,200$         -$                      

16 WWMP Oak Street

Replace/Rehabilitate existing 8-inch sewer beginning at 

TL_B_8 along Oak Street, and continuing to clean-out east 

of TL_B_12. 2029-2038 Low 800 N 0% 415,200$         -$                      

17 WWMP E. Heintz Street to E. Park Avenue

Replace/Rehabilitate existing 8-inch sewer beginning at 

TL_B_8 on East Heintz Street to TL_B_9, continuing to 

TL_B_10 on East Park Avenue. 2029-2038 Low 750 N 0% 381,700$         -$                      

18 WWMP S. Molalla Forest Road

Replace/Rehabilitate existing 8-inch sewer beginning at 

BC_B_1 along South Molalla Forest Road to BC_B_18. 

Includes 8” sewer line extending west to BC_B_10. 2029-2038 Low 1800 N 0% 782,200$         -$                      

19 WWMP Meadowlawn Place
Replace/Rehabilitate existing 8-inch sewer beginning at 

BC_C_71 along Meadowlawn Place to BC_C_59. 2029-2038 Low 600 N 0% 348,200$         -$                      

20 WWMP E. 8th Street to Mathias Court

Replace/Rehabilitate existing 8-inch sewer beginning at 

TL_A1_5,

continuing to TL_A1_1 on East 8th Street, continuing east on 

East 8th Street until

TL_A1_6, and then terminating at the clean-out at the end of 

Mathias Court. Additional

inspections and TVing is required in subbasin TL_A1 to 

determine ultimate scope of repairs/replacement work. 2029-2038 Low 1150 N 0% 631,700$         -$                      

21 WWMP
Explorer Avenue, Escort Street, Bronco 

Avenue, Glory Lane, and Probe Street

Replace/Rehabilitate existing 8-inch sewer beginning at 

TL_C2_11 along Explorer Avenue, continuing to TL_C2_6 

along Escort Street, continuing to TL_C2_5 along Bronco 

Avenue, and continuing along Glory Ln to TL_C2_1. Scope of 

work shall also include replace/rehabilitate existing 8-inch 

sewer beginning at TL_C2_15 along Probe Street terminating 

at TL_C2_16. Additional inspections and TVing is required in 

subbasin TL_C2 to determine ultimate scope of 

repair/replacement work. 2029-2038 Low 2500 N 0% 1,267,200$      -$                      

CCTV WWMP Annual CCTV Program

TV program for the entire collection system over a five-year 

period (20% per year) and continue to repeat the TVing at 

five-year intervals. ($65,000 per year) 2019-2023 2024-2028 2029-2038 Annual N 0% 1,300,000$      -$                      

4,705,900$           

2,883,300$           

6,614,500$           

14,203,700$         

-$                      

Subtotal Program Costs (19 Years)

Subtotal SDC Eligible Costs (19 Years)

2018 Wastewater Capital Improvement Plan

Collection System Improvement Projects

Subtotal High Priority Costs

Subtotal Medium Priority Costs

Subtotal Low Priority Costs



 

2019 City of Molalla SDC Methodology Update 12 

 

Table 3- 2018 Wastewater System CIP (Continued) 

 

 

  

2018 CIP 

Project 

Number

Project 

Source Project Name Project Description

New Priority Year 

2019-2023

New Priority Year 

2024-2028

New Priority Year 

2029-2038

Master 

Plan 

Priority Length

SDC 

Funding 

Eligible 

(Y/N)

SDC Share 

%

2018 Master 

Plan Cost Est.  SDC Eligible Cost 

22 WWMP South Molalla Pump Station
Replace existing station with a new submersible pump 

station. 2019-2023 High N/A N 0% 491,500$         -$                      

23 WWMP Taurus Pump Station

Install a new submersible pump station in existing wet well 

to eliminate noise issues, increases operational efficiencies 

by integrating SCADA equipment, and provide pumps that 

are capable of processing wet weather flows. 2024-2028 Medium N/A N 0% 269,000$         -$                      

24 WWMP Stowers Pump Station

Replace pumps and controls, upgrade SCADA integration to 

improve operational efficiencies, inspected and 

rehabilitation wetwell as necessary. 2024-2028 Medium N/A N 0% 150,000$         -$                      

25 WWMP Steelhead & Coho Pump Station

Replace pumps and controls, upgrade SCADA integration to 

improve operational efficiencies, inspected and 

rehabilitation wetwell as necessary. 2024-2028 Medium N/A N 0% 150,000$         -$                      

26 WWMP E. 5th & South Cole Pump Station

Replace pumps and controls, upgrade SCADA integration to 

improve operational efficiencies, inspected and 

rehabilitation wetwell as necessary. 2024-2028 Medium N/A N 0% 150,000$         -$                      

491,500$              

719,000$              

-$                      

1,210,500$           

-$                      

Pump Station Improvement Projects

2018 Wastewater Capital Improvement Plan

Subtotal High Priority Costs

Subtotal Medium Priority Costs

Subtotal Low Priority Costs

Subtotal Program Costs (19 Years)

Subtotal SDC Eligible Costs (19 Years)



 

2019 City of Molalla SDC Methodology Update 13 

 

Table 3- 2018 Wastewater System CIP (Continued) 

 

2018 CIP 

Project 

Number

Project 

Source Project Name Project Description

New Priority Year 

2019-2023

New Priority Year 

2024-2028

New Priority Year 

2029-2038

Master 

Plan 

Priority Length

SDC 

Funding 

Eligible 

(Y/N)

SDC Share 

%

2018 Master 

Plan Cost Est.  SDC Eligible Cost 

27 WWMP WWTP Upgrade Design

Engineering, bidding and construction services, Value 

Analysis and Value Engineering, 15% contingency, 

Environmental Report, Wetland Mitigation, Land Acquisition, 

Review Fees, Permitting, and Administration and Legal 2019-2023 High N/A Y 100% 19,019,000$    19,019,000$         

28 WWMP Influent Screen

Install new fine screen, in parallel with the existing screen. 

Upgrade integration into the SCADA system to improve 

operational efficiencies. 2019-2023 High N/A Y 100% 485,355$         485,355$              

29 WWMP Grit Removal

Construct a new grit removal system sized at 12.5 MGD to 

serve projected future flows. Upgrade integration into the 

SCADA system to improve operational efficiencies. 2019-2023 High N/A Y 100% 901,000$         901,000$              

30 WWMP Flow Equalization Basin

Convert existing aerated lagoon into influent flow 

equalization/surge basin capable of handling 0.65 MG. Peak 

flows will be conveyed from the transfer pump station to the 

equalization basin. Basin will be dredged and a new 

concrete structure (due to high groundwater conditions) will 

be constructed. 2019-2023 High N/A Y 100% 1,190,000$      1,190,000$           

31 WWMP Transfer Pump Station

Construct new control panel, Variable Frequency Drives 

(VFDs) and new pumps in the existing Transfer Pump Station 

Controls Building. To process peak flows, the Transfer Pump 

Station will convey raw wastewater through both parallel 18-

inch diameter force mains. During the summer months, only 

one 18-inch diameter force main will be used. Extend force 

mains from the existing point of entry into Lagoon #1 to the 

new Sequencing Batch Reactor. 2019-2023 High N/A Y 100% 844,000$         844,000$              

32 WWMP Sequencing Batch Reactors

Construct new four-cell SBR system. Four cells provides 

adequate equalization allowing uniform downstream flows. 

Preliminarily, the internal dimensions, for each of the four 

units, SBR basin are 113 feet long by 38 feet wide by 21.5 

feet high. The SBR will include fine bubble diffusers, 

blowers, controls, and SCADA system. Designed system to 

produce effluent less than 10 mg/L BOD5, less than 10 mg/L 

TSS, and less than 2 mg/L NH3-N. 2019-2023 High N/A Y 100% 6,707,000$      6,707,000$           

33 WWMP Lagoon Desludging and Disposal
Remove Biosolids from the existing facultative/storage 

lagoons. 2019-2023 High N/A Y 100% 3,875,000$      3,875,000$           

34 WWMP Aerobic Digester

Construct aerobic digester sized to greater than 60 days 

Solids Retention Time (SRT) and include a diffused aeration 

grid, blowers, piping, and ancillary equipment. The aerobic 

digester will accept influent Waste Activated Sludge (WAS) 

from the SBR, and direct stabilized biosolids to the 

dewatering screw press via biosolids transfer pumps. 2019-2023 High N/A Y 100% 3,332,000$      3,332,000$           

35 WWMP Biosolids Processing Facility

Construct biosolids dewatering screw press sized to process 

360 lbs/hour. The screw press will receive stabilized 

biosolids from the aerobic digester at roughly 2% dry solids, 

and dewater to approximately 14% or higher. Dewatered 

biosolids will be stored inside a bay immediately adjacent to 

the dewatering screw press. The biosolids will eventually be 

land applied or disposed of at a nearby landfill. 2019-2023 High N/A Y 100% 1,867,000$      1,867,000$           

2018 Wastewater Capital Improvement Plan

Treatment Plant Improvement Projects



 

2019 City of Molalla SDC Methodology Update 14 

 

Table 3- 2018 Wastewater System CIP (Continued) 

 

2018 CIP 

Project 

Number

Project 

Source Project Name Project Description

New Priority Year 

2019-2023

New Priority Year 

2024-2028

New Priority Year 

2029-2038

Master 

Plan 

Priority Length

SDC 

Funding 

Eligible 

(Y/N)

SDC Share 

%

2018 Master 

Plan Cost Est.  SDC Eligible Cost 

36 WWMP Disinfection (HS/UV)

Construct new sodium hypochlorite disinfection system for 

use during the summer months and UV disinfection system 

for use in winter months. During the summertime, 

disinfected effluent will be conveyed to recycled water 

storage ponds, before being conveyed to the effluent pump 

station. When discharging to the Molalla River, disinfected 

effluent would normally be conveyed from the UV system 

directly to the effluent pump station. 2019-2023 High N/A Y 100% 1,460,500$      1,460,500$           

37 WWMP Recycled Water Storage Improvements

Construction includes dike stabilization improvements to 

stabilize the dikes to maintain the integrity of the berms, , 

inspect and repair deficiencies in existing pond clay liner, 

line lagoons with a hypalon liner, and make improvements 

to the transfer piping. 2019-2023 High N/A Y 100% 3,348,857$      3,348,857$           

38 WWMP Recycled Water Irrigation Expansion
Expand recycled water irrigation infrastructure to high 

priority land application sites. 2019-2023 High N/A Y 100% 2,010,000$      2,010,000$           

39 WWMP Discharge Monitoring Station

The discharge monitoring station piping is capacity limited, 

and causes backups during peak flows. The discharge 

monitoring piping will require improvements to provide 

capacity for conveying existing and future flows. 2019-2023 High N/A Y 100% 415,000$         415,000$              

40 WWMP Misc. Equipment
Site wide facility equipment to support the improvements 

listed. 2019-2023 High N/A Y 100% 750,000$         750,000$              

41 WWMP
Effluent Pump Station Upgrade and 

Expansion

Replace existing VFD driven vertical turbine pumps and 

install 3rd effluent pump. 2019-2023 High N/A Y 100% 697,000$         697,000$              

42 WWMP Site Structures

A new Controls Building will be constructed to house the 

blowers and controls for the new SBR, including biosolids 

management controls and systems. A new standby 

generator and automatic transfer switch will be installed to 

serve the SBR, tertiary system (if required), disinfection 

systems, and critical ancillary facilities to ensure permit 

compliance during a power outage. 2019-2023 High N/A Y 100% 1,170,000$      1,170,000$           

43 WWMP Site Improvements and Yard Piping

Civil site work, including plumbing, grading, drainage, 

paving, landscaping, and restoration, to support the 

improvements listed. 2019-2023 High N/A Y 100% 2,519,000$      2,519,000$           

44 WWMP Tertiary Filtration (If Needed)

if the City is unable to secure a suitable mass load increase 

associated with the Molalla River outfall. The tertiary 

filtration system will be sized to accommodate the peak 

decant rate from the SBR, and an average influent TSS 

concentration of 10 mg/L. Target effluent concentration 

from the tertiary filtration system is less than 4-5 mg/L TSS. 

The tertiary filtration system will consist of two units. The 

tertiary systems will be rotating disk filter packages, and 

installed in parallel. 2019-2023 High N/A Y 100% 2,387,000$      2,387,000$           

45 WWMP
Recycled Water Storage Expansion (If 

Needed)

if the City is unable to secure a suitable mass load increase 

associated with the Molalla River outfall. The tertiary 

filtration system will be sized to accommodate the peak 

decant rate from the SBR, and an average influent TSS 

concentration of 10 mg/L. Target effluent concentration 

from the tertiary filtration system is less than 4-5 mg/L TSS. 

The tertiary filtration system will consist of two units. The 

tertiary systems will be rotating disk filter packages, and 

installed in parallel. 2019-2023 High N/A Y 100% 13,478,000$    13,478,000$         

66,455,712$         

-$                      

-$                      

66,455,712$         

66,455,712$         

2018 Wastewater Capital Improvement Plan

Treatment Plant Improvement Projects

Subtotal High Priority Costs

Subtotal Medium Priority Costs

Subtotal Low Priority Costs

Subtotal Program Costs (19 Years)

Subtotal SDC Eligible Costs (19 Years)



 

2019 City of Molalla SDC Methodology Update  15 

 

Wastewater Customers Current and Future Demographics 

Existing Wastewater Demand and Population Growth 

Current Molalla wastewater demands documented in the 2018 wastewater treatment system master plan 
are based on Average Annual Dry Weather Flows (AADWF) to the headworks of the wastewater treatment 
plant.  These flows are expressed in million gallons per day (MGD) figures.  For the purpose of this 
wastewater SDC methodology update, the project team had to translate these MGD figures into standard 
billing units used for charging out SDCs.  In this case, those standard billing figures are expressed in EDUs.  
In the wastewater industry, an EDU is typically defined as the amount of wastewater a single family 
residential customer contributes to the wastewater system during an average month in the winter, where 
winter is defined as November through April.  Fortunately, the City’s utility billing system tracks the winter 
average water consumption for the single family residential customer class.  When a new single family 
residential customer connects to the wastewater system, that customer is assigned the “system average 
winter monthly water consumption” for the basis of the sewer usage charge.  Once that customer 
established his/her own winter water usage history, that actual average number overwrites the system 
average.  For the winter period November, 2015 through April, 2016, the average single family residential 